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The following sample(s) was/were submitted and identified on behalf of the clients as : SELF-ADHESIVE VINYL

SGS Job No. :
Style No. :
Item No. :

Date of Sample Received :

Testing Pericd :

SELF-ADHESIVE VINYL
SELF-ADHESIVE VINYL

11 May 2018
11 May 2018 - 18 May 2018

Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).
Test Results : Please refer to next page(s).
Result Summary :
Test Requested Conclusion
RoHS Directive (EU) 2015/863 amending Annex Il to Directive 2011/65/EL See Results

Signed for and on behalf of

SGS-CSTC Standards Technical Services Co., Ltd. Ningbo Branch

_—L*r‘s Yoo

Iris Xiao
Approved Signatory
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Test Report Date: 18 May 2018

Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description
SN1 NGB18-021652.001 White plastic self-adhesive vinyl

Remarks :
(1) 1 mg/kg = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL }
(4) "-" = Not Regulated

RoHS Directive {EU) 2015/863 amending Annex Il to Directive 201 1/66/EU

Page 20of 3

Test Method :  With reference to IEC 62321-4:2013+A1:2017, IECB2321-5:2013, IECB2321-7-2:2017, IEC
62321-6:2015 and IECG2321-8:2017, analyzed by ICP-OES, UV-Vis and GC-MS.

Test ltem(s) Limit Unit MDL o017
Cadmium (Cd) 100 mgikg 2 ND
Lead (Pb) 1000 ma/kg 2 ND
Mercury (Hg) 1000 mgikg 2 ND
Hexavalent Chromium {Cr{\V1}} 1000 mgikg 8 ND
Sum of PEBs 1000 mg/kg - WD
Monobromobiphenyl - mg/kg b WD
Dibromobiphenyl - mgikg 5 ND
Tribromobiphenyl - mgikg o ND
Tetrabromobiphenyl - mg/kg b WD
Pentabromobiphenyl - mg/kg L] WD
Hexabromobiphenyl - mgikg 5 ND
Heptabromobiphenyl - mg/kg b WD
QOctabromobiphenyl - mg/kg L] WD
Monabromobipheny! - mgikg o ND
Decabromobiphenyl - mgikg 5 ND
Sum of PBDEs 1000 mg/kg - WD
Monobromodiphenyl ether - mg/kg b WD
Dibromodiphenyl ether - ma/kg b ND
Tribromodiphenyl ether - mg/kg L] WD
Tetrabromodiphenyl ether - mgikg 5 ND
Pentabromodiphenyl ether - mg/kg b WD
Hexabromodiphenyl ether - mgikg i ND
Heptabromodiphenyl ether - mg/kg b WD
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Test Report Date: 18 May 2018 Page 3 of 3

Test Item(s) Limit Unit MDL o201
QOctabromodiphenyl ether - mao/kg b ND
Monabromodiphenyl ether - mg'kg b WD
Decabromodiphenyl ether - mg'kg b WD
Di-butyl Phthalate (DBP) 1000 ma/kg 50 ND
Benzyl Butyl Phthalate (BEP) 1000 ma/kg 50 WD
Bis{2-ethylhexyl) Phthalate(DEHP) 1000 ma/kg 50 ND
Diisobutyl Phthalates (DIBP) 1000 ma/kg 80 WD
Motes :

{1) The maximum permissible limit is quoted from RoHS Directive (EU) 20156/863.
IEC 62321 series is equivalent to EN 62321 series
http:fiwww cenelec_eu/dynfwwwiT?p=104:30:1742232870351101:::FSP_ORG_ID,FSP_LANG_ID:
1258637.25
Sample photo:

NGB18-021659.001

5G5S authenticate the photo on original report only

*** End of Report ***
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